ELECTRIC SLIP ROLL MACHINE

Model:

ESR-1300X2.5/ESR-1300X4.5
ESR-1300X6.5/ESR-1550X3.5
ESR-2020X3.0/ESR-2070X2.5
ESR-2070X3.5/ESR-2500X0.8



I.MAIN SPECIFICATION

MODEL ESR-1300X2.5 | ESR-1300X4.5 | ESR-1550X3.5 ESR-2020X3.0
Max rolling width 1300mm 1300mm 1550mm 2020mm
Max rolling thickness 2.5mm 4.5mm 3.5mm 3.0mm
Rolling diameter 90mm 120mm 120mm 127mm
Rotate speed 22rpm 22rpm 22rpm 22rpm
Motor Power 1.5kW 2.2kW 2.2kW 4.0kW
Overall dimension 180x64x100cm | 181x64x105cm | 206x64x105cm | 253x64x105cm
Weight 470kg 660kg 750kg 950kg

ILSAFETY INSTRUCTIONS

Save this manual: You will need the manual for the safety warnings and precautions, assembly
instructions, operating and maintenance procedures, parts list and diagram. Keep your invoice with
this manual. Keep the manual and invoice in a safe and dry place for future reference.

WARNING: FAILURE TO FOLLOW THESE RULES MAY RESULT IN SERIOUS PERSONAL
INJURY As with all machinery there are certain hazards involved with operation and use of the
machine. Using the machine with respect and caution will considerably lessen the possibility of
personal injury. However, if normal safety precautions are overlooked or ignored, personal injury to
the operator may result.

This machine was designed and constructed for roll forming metal plate and some similar
material. We strongly recommend that this machine SHOULD NOT be modified and/or used for any
application other than for which it was designed. If you have any questions about its application, do
not use the machine until you contact with us and we have advised you.

Read all instructions before using this tool!

1. MACHINERY GENERAL SAFETY WARNINGS

1) Misuse of this machine can cause serious injury. For safety, machine must be set up, used and
serviced properly. Read, understand and follow instructions in the operator’'s and parts manual
which will be shipped with your machine.

2) Wear proper apparel. No loose clothing or jewelry which can get caught in moving parts. Gloves
and rubber soled footwear is recommended for best footing.

3) Do not overreach. Failure to maintain proper working position can cause you to fall into the
machine or cause your clothing to get caught — pulling you into the machine.

4) Keep guards in place and in proper working order. Do not operate the machine with guards
removed.

5) Avoid dangerous working environments. Do not use stationary machine tools in wet or damp
locations. Keep work areas clean and well lighted



6) Avoid accidental starting. Make sure switch is in “OFF” position before plugging in power cord

7) Never leave the machine running while unattended. Machine shall be shut off whenever it is not
in operation.

8) Disconnect electrical power before servicing. Whenever changing accessories or general
maintenance is done on the machine, electrical power to the machine must be disconnected
before work is done.

9) Machinery must be anchored to the floor.

10) Use the right tool. Know the tool you are using — its application, limitations, and potential
hazards. Don't force a tool or attachment to do a job it was not designed for.

11) Stay alert Watch what you are doing; use common sense. Do not operate any tool when you are
tried. Keep hands in sight and clear of all moving parts and rolling surfaces.

12) Keep children away. Children must never be allowed in the work area. Do not let them handle
machines, tools, or extension cords.

13) All visitors should be kept at a safe distance from the work area. Make workshop completely
safe by using padlocks, master switches, or by removing starter keys.

14) Store idle equipment. When not in use, tools must be stored in a dry location to inhibit rust.
Always lock up tools and keep out of reach of children.

15) General Electrical Cautions: This machine should be grounded in accordance with the National
Electrical Code and local codes and ordinances. This work should be done by a qualified
electrician. The machine should be grounded to protect the user from electrical shock.

2. TRANSPORTATION (CRANE OR FORKLIFT ID RECOMMEND)
‘Transportation before un-packing
1. The steel wire of crane should be capable of lifting weight over 2000 kgs.
The steel wire must be arranged properly as per cavity center of wooden box.
The crane (or forklift) operator should be a qualified & trained person.
Machine should be loaded at the cavity center of truck to avoid any sliding.
After loading onto truck, use steel wire to fix the machine body on truck and ensure to fasten it
firmly before transportation.

SIS (ORI

3. POSITIONING & CLEANING
-Site : When select site, ensure there is free space for material handing around the machine.

‘Foundation: The machine requires a plane & stable ground to have an excellent bending
performance. It is better to fixed on 150mm reinforced concrete ground.

‘Leveling: Four sheet shims are placed under the adjusting bolt of foot plate, the machine is leveled
by level gauge.

-Cleaning: Use a liquid solvent such as kerosene or white spirit to remove the protective coating and
any dirt from the up-painted surface of the machine. Don'’t disturb any moving parts until all
surface has been cleaned.

4. ELECTRIC CONNECTION
-Before connecting machine into local 3-phase ac source at your plant, please double check same
voltage and phase.
‘Connect the ac source with machine cable which has 4 wires, correctly, the ground wire must to
be connected with ground.
-After connecting ac source to shaft motor rotation is in the correct rotation direction as per the



2.

PROCESS DRAWING OF ROLL FORMING
Lr S
¥ &
@ ;
@@@

®

3. ADJUSTING THE CLAMPING (BOTTOM) ROLLER & PINCHING (IDLE) ROLLER

1)

2)

The adjusting handwheel mounted on the right-hand side frame of the machine construction
can adjust the bottom roller to clamp material tightly.

The handwheel is mounted on right-hand side frame of machine construction enable the
operator to raise or lower the idle (pinch) roll, so the correct gap between the upper and idle
(pinch) rolls may be obtained to feed the designed stock into the machine.

REMOVE THE FORMED MATERIAL
Lift clamp handle and slide the support lever handle to the right. The pinch roll will rise. Slide the
finished sample off the roll.

ILLUSTRATION / OPERATION OF CONE BENDING ATTACHMENT



TOP ROLL #
\ CLAMPING ROLL /

"4 ¥
KEEP FREE SPACE AT THE LONG CIRCULE g%"g’; E?,ECVJSRKP'ECE TIGHTLY AT THE
SO THE OPERATOR CAN SLIDE THE SHORT
CIRCUTITOF WORKPIECE AGAINST THE CONE

BENDING ATTACHMENT

&
WORKPLECF éb

&Qs
&
O

&

CONE BENDING ATTACHMENT

CLAMPING ROLL / :

_/ L‘ j PINCHING ROLL
W

|

WORKPIECE

CONE BENDING ATTACHMENT

PREPARE THE CORRECT-SIZE WORKPIECE,SLIDE
THE WORKPIECE AGAINST THE CONE BENDING
ATTACHMENT AS THE ABOVE ILLUSTRATION.



6. ILLUSTRATION / OPERATION OF SIMULTANEOUS CLAMPING ROLLER

]

7

Y

Upper Roll
):
R

Bending Roll
——S8wing Center

| I i
\‘ B Coupling
w—\_ Take off Belt & Nut M
oupling i Worm Geer Assem.
Handl Dry Bearing
/——- Upper Roll
1 {(
[ A | —)
|1 T |
4 /Bending Roll
Swing Center
-{ I 2 i
59 /I '
Coupling
=8 Take off Belt & Nut | /_

Worm Geer Assem.



/——Upper Roll

= A=

| e — -
I

- —

upling Worm Geer Assem.

Coupling

H Dry Bearing.

IV ELECTRIC SYSTEM

1, Preparation: The consumer should prepare a 10A power switch. Connect 3x4 mm? + 1x4mm?

yellow/green with the power switch. The earth-line should be connected with the earth-plate.

2, Operation of the machine

Combine the breaker in the electric appliance box and turn right the power switch. At this time the

indicator lighted, which means the machine had been connected with power correctly. Pedal down

the right starting pedal, the machine rolls clockwise continuously until loosen the pedal. Pedal down

the left starting pedal, the machine rolls on the contrary of the above direction. If there is some

wrong with the machine, push the emergency switch on the handle to stop the machine. After the

trouble is solved, turn off the switch to work.

3, Maintenance of the machine

The machine has a compact structure. It is easy to be operated and maintained. Some problems

maybe exist as follows:

1) The indicator lights, the machine can’t work when pedal down the starting pedal, then turn off the
emergency switch on the handle.

2) The indicator doesn't light, then combine the breaker in the electric appliance box.

3) The indicator lights and the spindle works, but motor doesn’t work, that means the connecting
wire is loose or disconnected.

4, Electric principle drawing (refer to the attached drawing)

5, Main electric appliance list

Symbol Name Symbol Name
LW Power switch El: Indicator light
QF Breaker . TA Lash-up switch
TC Transformer M Motor
KM Alternating contactor




PELI L2113

|
=
.4 BLCK1. 5maf i
S e REDO. 75mm
i
SA
ﬁ/. Urz ; .l g8 & 6
| Il | A A
L w R
T2 5 kA
QF1 St ! ; s 8
4 i Kl J k2 spy
: 12 110 AC24
1.24 ; KM2 KMl
133 7
3 i 14
./&. ‘_/A o
f A B2 KM KM K& Bl
i)
FR m._
ul v W
K2




V PARTS DRAWING AND PARTS LIST

Packing List

Part # | Description Q'ty | Part# | Description Q'ty
1 Protecting Cover 1 40 Fixed Shaft 1
2 Hex Bolt M6X10 5 41 Right frame 1
3 Bolt M12X30 3 42 Pitch (idle) roller 1
4 Mat 3 43 Sleeve 2




5 Big gear 1 44 Adjusting block 2
6 Small gear 2 45 Oil cup 1
7 Bushing 1 46 Bolt 1
8 Washer 1 47 Nut M20 1
9 Shaft 1 48 Left frame 1
10 Block plate 1 49 Supporting plate 1
11 Hex Bolt M6X16 28 50 Hex Bolt M8X25 4
12 fixed plate 1 51 Shaft 1
13 Spring pin 2 52 Washer 1
14 Bushing 8 53 Bushing 2
15 Supporting bushing 3 54 Chain wheel 1
16 | Worm wheel 3 55 Connecting plate 1
147 Bearing 2 56 Bolt M6X12 4
18 Screw rod 2 57 Bolt M8X16 8
19 Locking bolt M6X25 4 58 Cover plate 1
20 Adjusting block 2 59 Small screw rod 1
21 Washer 8 60 Connecting shaft 1
22 Washer 1 61 Block plate 2
23 Worm shaft 4 62 Connecting bushing 2
24 Block Plate 2 63 Bushing 1
25 Locking bolt M6X30 20 64 Locking bolt M10X30 1
26 Connecting shaft 2 65 Hex bolt M16X30 1
27 Upper roller 1 66 Handle 1
28 Hex Bolt M6X30 8 67 Connecting bushing 1
29 Connecting bushing 2 68 Bushing 2
30 Connecting bushing 2 69 Swivel handle 1
31 Nut M6 8 70 Pole of Handle 1
32 Bushing 1 71 Locking Nut M8 1
33 Connecting bushing 3 72 Hex bolt M8X45 1
34 Hex Bolt M8X20 2 73 Shaft 1
35 Sleeve 2 74 Locking bushing 1
36 Handle wheel 2 75 Hex bolt M12X50 1
37 Block plate 1 76 Bearing 2
38 Key 8x25 2 77 Hex bolt M10X16 1
39 Key 8x45 2 78 Sliding block 1
79 Limited block 1 89 motor 1
80 Sliding sleeve 1 90 Hex bolt M16X35 4
81 Lower (clamping)roller 1 91 Spring washer 16 4
82 Adjusting block 1 92 Bolt M16X40 4
83 Sleeve 1 93 Washer 16 8
84 Mat 1 94 Plate for motor 1
85 stand 1 95 Small chain wheel 1
86 Nut M12 8 96 Locking Bolt M8X16 2
87 Bolt M12X30 8 97 Key 1
88 Block plate 1 98 | NutM16 4




Note: This manual is only for your reference. Owing to the continuous improvement of
the machine, changes may be made at any time without obligation on notice. And
please note the local voltage while operating this electric machine.




